

**DURAMIX CONCRETE (INDIA) PVT LTD.**

Plant.Office: #1205, Nuahat, Telengapentha, Cuttack, 754001

DURA/QC/11

Format Rev-02

02-05-2022

CONCRETE COMPRESSIVE TEST CERTIFICATE

Name & Address of Customer

Name & Address of Project

EASTBROOK LAND HOLDINGS

SATYANAGAR

Customer ID :

EB-565

Test report date :- 08/02/2024

January 11, 2024

CUBE IDENTIFICATION	CASTING DATE	TESTING DATE	AGE AT TEST (Days)	Cube Weight in kgs	Load (KN)	Strength (Mpa)	Average strength in MPA	Failure type
DURAMIX-EB-565 [1]	11-Jan-24	08-Feb-24	28	8.180	724	32.2	32.4	Normal
DURAMIX-EB-565 [2]				8.330	759	33.7		
DURAMIX-EB-565 [3]				8.260	706	31.4		
DURAMIX-EB-565 [4]	11-Jan-24	08-Feb-24	28	8.310	717	31.9	31.7	Normal
DURAMIX-EB-565 [5]				8.300	690	30.7		
DURAMIX-EB-565 [6]				8.360	733	32.6		

Average Compressive Strength for 28 Days : 32.1 Mpa

BASIC INFORMATION OF CONCRETE SAMPLE

Grade of Concrete	M25
Slump (mm) at the time of cube casting	120MM
Specimen Size (mm)	150MM*150MM

Note: Casting, curing & testing of specimens carried out as per IS 516-2015(Reaffirmed 1999).

DURAMIX CONCRETE (INDIA) PVT. LTD.

OFFICIAL STAMP

ACKNOWLEDGEMENT


Sathishkumar.N

Manager-Technical

